
CBU04

rev 0_06-26-24



CBU04 1 Motor Housing, Tube, 
Handle Assy

2rev 0_06-26-24



CBU04 1 Motor Housing, Tube, 
Handle Assy

3rev 0_06-26-24

Products with multiple versions are listed in subsiding order with the newest version on top not indented.

Te
ch

 B
ul

le
tin

NotesSe
ct

io
n

Fi
g.

 N
o.

Part No. Description CB
U0

4

1 1 266326-2 TAPPING SCREW 4X18 4

1 2 413X98-6 REAR COVER 1

1 3 1830S1-7 HOUSING SET 1 INC. 7

1 4 687149-9 STRAIN RELIEF 1

1 5 266326-2 TAPPING SCREW 4X18 2

1 6 699239-6 POWER SUPPLY CORD UNIT 1

1 7 1830S1-7 HOUSING SET 1 INC. 3

1 8 266326-2 TAPPING SCREW 4X18 8

1 9 266326-2 TAPPING SCREW 4X18 1

1 10 413X89-7 FRAME COVER 1

1 11 266326-2 TAPPING SCREW 4X18 1

1 12 413Y30-6 CLAMP 1

1 13 687260-7 STRAIN RELIEF 1

1 14 266326-2 TAPPING SCREW 4X18 1

1 15 699240-1 POWER SUPPLY CORD UNIT 1

1 16 620N41-0 SWITCH CIRCUIT COMPLETE 1

1 17 620N42-8 SWITCH CIRCUIT COMPLETE 1

1 18 413G66-7 CONTROL LEVER 1

1 19 1830J3-0 LEVER CASE SET 1 INC. 34

1 20 412754-1 LINK 1

1 21 213154-6 O RING 14 1

1 22 253798-0 FLAT WASHER 13 1

1 23 266326-2 TAPPING SCREW 4X18 1

1 24 413Y06-3 LEVER 1

1 25 256A58-5 PIN 9 1

1 26 632V43-2 SWITCH UNIT 1

1 27 232634-3 LEAF SPRING 1

1 28 650056-9 SWITCH C3JR-1AT-PAXD5 1

1 29 413X92-8 SWITCH LEVER 1

1 30 232853-1 TORSION SPRING 12 1

1 31 266326-2 TAPPING SCREW 4X18 1

1 32 687260-7 STRAIN RELIEF 1

1 33 266326-2 TAPPING SCREW 4X18 6

1 34 1830J3-0 LEVER CASE SET 1 INC. 19



CBU04 1 Motor Housing, Tube, 
Handle Assy

4rev 0_06-26-24

Products with multiple versions are listed in subsiding order with the newest version on top not indented.

Te
ch

 B
ul

le
tin

NotesSe
ct

io
n

Fi
g.

 N
o.

Part No. Description CB
U0

4

1 35 413Y07-1 THUMB SCREW M5X45 1

1 36 252286-4 COLLARED HEX.LOCK NUT M5-8 1

1 37 240237-9 FAN 110 1

1 38 266130-9 TAPPING SCREW BIND PT 3X16 4

1 39 413X94-4 MOTOR HOUSING COVER 1

1 40 211166-3 BALL BEARING 698DDW 1

1 41 519847-6 ROTOR ASSEMBLY 1 INC. 40,42

1 42 210310-9 BALL BEARING 626DDW 1

1 43 629C63-1 STATOR 1

1 44 413X97-8 REAR RETAINER 1

1 45 424721-4 RUBBER RING 115 1

1 46 137129-0 MOTOR HOUSING ASSEMBLY 1

1 263005-3 RUBBER PIN 6 2 Included w/46

1 47 424721-4 RUBBER RING 115 1

1 48 422879-3 GROMMET 1

1 49 413X95-2 CAP 1

1 50 266130-9 TAPPING SCREW BIND PT 3X16 3

1 51 620N68-0 CONTROLLER 1

1 52 413Y00-5 CONTROLER CASE COVER 1

1 53 266326-2 TAPPING SCREW 4X18 4

1 54 413X96-0 FRONT PIPE 1

1 55 413X99-4 FLEXIBLE PIPE 118 1

1 56 413Y01-3 SWIVEL RING 1

1 57 122G27-3 HOSE CLAMP 120 ASSEMBLY 2

1 911258-5 PAN HEAD SCREW M5X35 2 Included w/57

1 252103-8 HEX. LOCK NUT M5-8 2 Included w/57

1 58 413Y02-1 MIDDLE PIPE 1

1 59 141V13-5 PIPE COMPLETE 1

1 60 413Y52-6 LOCK RING 1

1 61 413Y04-7 END NOZZLE 81 1



CBU04

5rev 0_06-26-24

Pipe Frame, Harness2



CBU04

6rev 0_06-26-24

Pipe Frame, Harness2
Products with multiple versions are listed in subsiding order with the newest version on top not indented.

Te
ch

 B
ul

le
tin

NotesSe
ct

io
n

Fi
g.

 N
o.

Part No. Description CB
U0

4

2 62 312E43-3 TOP HOLDER 1

2 63 922233-6 H.S.H.BOLT M5X20 WITH WR 4

2 64 141V12-7 FRAME COMPLETE 1

2 65 312E44-1 BOTTOM HOLDER 1

2 66 922243-3 HEX. SOCKET HEAD BOLT M5X25 2

2 67 265620-9 TAPPING SCREW FLANGE 4X18 2

2 68 266021-4 TAPPING SCREW 5X20 3

2 69 922213-2 H.S.H.BOLT M5X12 WITH WR 3

2 70 457458-8 CLAMP 2

2 71 162D16-8 PIPE FRAME COMPLETE 1

2 72 183W34-7 FOOT HOUSING SET 2

2 73 266326-2 TAPPING SCREW 4X18 4

2 74 1830J4-8 FOOT HOUSING R SET 2

2 75 266326-2 TAPPING SCREW 4X18 4

2 76 253783-3 FLAT WASHER 6 1

2 77 922243-3 HEX. SOCKET HEAD BOLT M5X25 1

2 78 413Y05-5 PIPE FRAME COVER 2
2 79 266021-4 TAPPING SCREW 5X20 4

2 80 347C24-6 BRACKET 1

2 81 265D60-5 HEX.SOCKET BUTTON HEAD BOLT M5 2

2 82 265620-9 TAPPING SCREW FLANGE 4X18 4

2 83 162D22-3 BAND COMPLETE 1

2 86 162D23-1 CUSHION COMPLETE 1

2 A01 162D24-9 PIPE SUPPORT BELT COMPLETE 1 Not Pictured

2 A02 162D25-7 PIPE BELT COMPLETE 1 Not Pictured

2 A03 1914H0-2 END NOZZLE 74 SET 1 Not Pictured

2 A04 1914H1-0 FLAT NOZZLE SET 1 Not Pictured


